
Staff Report for the Proposed WQO Update Amendment June 18, 2015 
Chapter 4 – CEQA  

4-1 

 

4. Compliance with the California Environmental Quality Act  
The Regional Water Board is the lead agency for evaluating the environmental impacts of 
Basin Plan amendments pursuant to the California Environmental Quality Act (CEQA).  
Although subject to CEQA requirements, the Regional Water Board basin planning process 
is certified by the Secretary for Resources as “functionally equivalent” to CEQA, and 
therefore exempt from the requirement for preparation of an environmental impact report 
or negative declaration and initial study1.  The State Water Resources Control Board (State 
Water Board) has promulgated guidelines for exempt regulatory programs that describe 
[...]
barium, beryllium, chromium, copper, fluoride, lead mercury, cadmium, nickel, and 
radionuclides.  

• Precipitation/Coagulation/Flocculation/Sedimentation – Precipitation is often used 
to remove metals prior to other treatment process. Coagulants and flocculation are 
used to increase particle size through aggregation leading to sedimentation or 
flocculant settling.  

• Reverse Osmosis – The use of a semipermeable membrane and pressure to remove 
contaminants from water through a process of ion exclusion, which concentrates 
rejected ions into a brine or high strength waste stream.  

 
Ex-Situ Thermal Remediation Compliance Measures 
• Hot Gas – The process involves raising the temperature of the contaminated 

equipment or materials to 500 ○F for a specified period of time. Gases from the 
influent are treated in an afterburner system to destroy all volatilized contaminants. 
This method reduces stockpiled wastes, but required subsequent disposal of 



Staff Report for the Proposed WQO Update Amendment June 18, 2015 
Chapter 4 – CEQA  

4-16 

 

hazardous materials.  
• Incineration – This process involves high temperatures ranging from 1,450 ○F to 

1,600 ○F to volatilize and combust organics in hazardous wastes.  Off gases usually 
require treatment.  The most common types of incinerators include the circulating 
bed combustor, fluidized bed, infrared combustion, and rotary kilns.   

• Pyrolysis – The chemical decomposition induced by organic material by heat in the 
absence or lack of oxygen. Used to transform hazardous organic materials into 
gaseous components, small amounts of liquid and a solid residue.  

• Thermal Desorption – Wastes are heated to volatilize water and organic contaminants 
are volatilized.  

Contamination Containment Compliance Measures 
• Capping – Involves placing a cover (e.g., vegetation, clay, geomembrane, concrete or 

asphalt) over contamination to isolate contamination to prevent migration. 
• Enhanced Capping/Evapotranspiration Covers –Like other caps over contaminated 

material; however, these are designed with specific soils and vegetation to promote 
capture and evaporation and transpiration through plants to help keep water from 
soaking into contaminated materials.   

• Physical Barriers – Also known as slurry walls are used to contain soil and 
groundwater and divert contaminated flow from receptors like drinking water wells. 
These walls are tools to permanently control seepage and often used in conjunction 
with caps.  Most slurry walls are constructed from soil, bentonite, geomembranes, and 
cement. 

• Deep Well Injection – A method of drilling boreholes to the lower drinking water 
producing aquifer and backfilling them in a manner that prevents the vertical 
migration of contaminants.  Often done with conductor casings and well packers to 
reduce the likelihood of cross contamination.  

Wastewater Disinfection Compliance Measures 
• Chlorine – A widely used disinfectant used to destroy target organisms (bacteria, 

protozoa, viruses, etc.) by oxidizing cellular material. 
• Ozone – O3 or Ozone gas is an unstable molecule used to disinfect water. A very strong 

oxidant which can be more effective than chlorine at removing harmful target 
organisms.  

• Ultraviolet – Ultraviolet or US systems transfers electromagnetic energy from a 
mercury lamp to an organism’s genetic material. UV radiation penetrated the cell wall 
and destroys its ability to reproduce. 

 
Decentralized Systems Technology 
• Aerobic Treatment – For locations not suitable for traditional septic systems 

(anaerobic) these systems can provide more suitable and higher level of treatment.  
Oxygen is transferred to the waste stream by diffused air, sparged turbine, or surface 



Staff Report for the Proposed WQO Update Amendment June 18, 2015 
Chapter 4 – CEQA  

4-17 

 

entrainment devices.   
• Control Panels – Sensors and controls that ensure proper operation of systems.  Often 

fitted with alarms, telemetry, current sensing, and programmable controls these 
measures are sometimes need to ensure proper function of high risk or problematic 
systems.  

• Filters – Various types of filters using mechanical screening, media filters like sand, 
textiles, peat, plastics, or even crushed glass can be used to increase surface area for 
biological process to take place and trap and treat the influent wastewater.  

• Intermittent Sand Filters – Filter bends of graded granular material used to treat 
wastewater through intermittent dosing.  Effluent percolates through the media and 
is transported through pluming for either further treatment or disposal.  

• Low Pressure Pipe Systems – In location that are not ideal for traditional septic 
systems low pressure dosing systems have proven to be adequate alternatives.  Level 
controls and/or timers are used for specific pumping sequences to appropriately dose 
the leach field or disposal area with treated wastewater.   

• Mound Systems – For shallow groundwater or systems with unsuitable soils mounds 
can be constructed to overcome local site constraints.  Usually pressures dosed sand 
filter mound systems are constructed above grade to enhance the treatment of native 
soils.   

• Septic Systems – An onsite wastewater treatment system that usually includes gravity 
feed to an engineered below ground tank consisting of single of multiple chambers.  
Septic tanks have connecting piping to a leach field for additional treatment and 
disposal of wastewater.  Septic systems can serve single or multiple households with 
the primary limiting factor being land availability and local soil conditions.  

 
Wastewater Treatment Compliance Measures 
• Aerated, Partial Mix Lagoons - Wastewater treatment methods include using ponds 

which circulate contaminated water via pumps, fountains, paddlewheels, jets, or 
subsurface compressed air bubbles.  These ponds are effective at removing biological 
oxygen demand (BOD) and total suspended solids (TSS) in wastewater influent as a 
component of a multi-part treatment train. 

• Advanced Ecologically Engineered System – Emerging technology that uses a series of 
tanks engineered in conjunctions with plants and microorganisms to mimic a natural 
wetland system. The treatment processes involve clarification, adsorption, 
nitrification, denitrification, volatilization and anaerobic decomposition.   

• Anaerobic Lagoons – Deep ponds or impoundments that do not circulate or aerate 
wastewater and are used as a pretreatment method of industrial and municipal waste 
streams.  Anaerobic lagoons are typically used to address high organic loads as part of 
a treatment train.   

• Ammonia Stripping – The addition of lime or caustic to raise the pH of the wastewater 
until ammonium hydroxide ions are convert to ammonia gas which is the captured 
and treated by either cross-flow or countercurrent stripping towers.  



Staff Report for the Proposed WQO Update Amendment June 18, 2015 
Chapter 4 – CEQA  

4-18 

 

• Ballasted Flocculation – High rate flocculation using additives to improve the settling 
of suspended solids. Used to enhance primary clarification or enhanced secondary 
clarification.  

• Chemical Precipitation – Used for the removal of metal, inorganics, suspended solids, 
fats oils, greases and other organic substances (such as organophosphates) from 
wastewater.  Through the use of polymers ion exchange is facilitated in wastewater.  
Dissolved compounds can then be removed by “softening” through the addition of line 
and ferrous sulfate.  Once metals are rendered insoluble they precipitate and settle 
from the wastewater, while fats oils and greases float and are skimmed off.    

• Dechlorination – The process of removing residual chlorine form treated wastewater. 
Sulfur dioxide, carbon adsorption, sodium bisulfite, sodium metabisulfite, and/or 
hydrogen peroxide are commonly used to minimize potentially toxic disinfection 
byproducts in effluent.  

• Denitrifying Filters – The use of media filters, flow designs, a carbon source and 
microorganisms to remove nitrate from the wastewater.  

• Electrodialysis– An advanced membrane technology that uses ion-exchange 
membranes to desalinate water.  This results in a desalinated stream and high 
concentrated salt brine stream. Typically used in a wastewater treatment train, after 
coagulation/flocculation and clarifiers.  

• Fixation/chemical reduction - In-situ and ex-situ methods of soil and/or groundwater 
remediation for contaminants such as such as heavy metals. The use of reductants to 
induce chemical reactions either converting the contaminants to a non-toxic form 
and/or resulting in the stabilization or migration of contaminants to be contained or 
extracted. 

• Facultative Lagoons – Waste stabilization ponds that are stratified with aerobic and 
anaerobic layers. These lagoons/ponds can be flow controlled and seasonally adjusted 
to treat raw, screened or primary settled wastewater. 

• Free Water Surface Wetlands - Wetland systems where surface water is exposed to 
the atmosphere. Treated effluent flows through a constructed vegetated soil surface 
for advanced wastewater treatment or tertiary polishing.  Oxidation and adsorption of 
total suspended solids, metals and complex organics can occur and be adsorbed by 
soils, plants and consumed by microorganisms within the wetland.   

• Granular Activated Carbon Absorption & Regeneration - Activated carbon treatment 
generally consists of one or more columns, tanks or drums filled with granular 
activated carbon (GAC).  Wastewater is usually pumped through a column from the 
top down, but upward flow is possible.  As the contaminated water or air flows 
through the GAC, the contaminants sorb to the outer and inner surfaces of the 
granules. Generally found to be effective in treating soluble organic and inorganic 
compounds. 

• Green Sand Filtration – Commonly known as New Jersey greensand, or glauconite, is 
used as a media to filter water to remove iron and manganese from drinking water.   

• Ion Exchange/Electrodialysis –The use of materials such as zerovalent iron, or 
solvent-impregnated resins, and/or membrane technology to remove metals, other 

http://water.epa.gov/scitech/wastetech/upload/2002_06_28_mtb_dechlorination.pdf
http://water.epa.gov/scitech/wastetech/upload/2002_06_28_mtb_free_water_surface_wetlands.pdf


Staff Report for the Proposed WQO Update Amendment June 18, 2015 
Chapter 4 – CEQA  

4-19 

 

inorganic chemicals, and radionuclides from contaminated water.  Advanced 
membrane technology use ion-exchange membranes to desalinate water.  This results 
in a desalinated stream and high concentrated salt brine stream. Typically used in a 
waste water treatment train, after coagulation/flocculation and clarifiers. 

• Membrane Bioreactors – Commonly used for secondary treatment of wastewater with 
the use of microorganisms. A microfiltration membrane is used in place of secondary 
clarifiers and sand filters. Typically used on small systems or industrial or commercial 
applications.   

• Oxidation Ditches – A modified activated sludge biological treatment process using 
long solid retention times using a single or multiple ditches sometimes in combination 
with aerators to provide additional secondary treatment.  

• Package Plants – Pre-manufactured treatment facilities use to treat small 
communities or individual properties with typical flows between 0002 MGD and 0.5 
MGD.  Common types of plants include extended aeration plans, sequence batch 
reactors, oxidation ditched, contact stabilization plants, rotating biological contactors, 
and physical/chemical process. 

• Land Application – Treated wastewater is applied to land through infiltration ponds, 
flood basins, sprinklers, or drip systems.  Native soils play additional roles in 
adsorption and microbiological treatment of wastewater.  The application can be used 
in combination with additional hydraulic controls such as underdrains and/or wells. 
Additionally, treated water can be used at agronomic rates and beneficially reused for 
crop irrigation.     

• Precipitation/Coagulation/Flocculation/Sedimentation – Precipitation is often used 
to remove metals prior to other treatment process. Coagulants and flocculation are 
used to increase particle size through aggregation leading to sedimentation or 
flocculent settling.   

• Rock Media Polishing Filter For Lagoons - Rock filters are used to remove algae from 
lagoon or pond effluents prior to discharge. 

• Reverse Osmosis – The use of a semipermeable membrane and pressure to remove 
contaminants from water through a process of ion exclusion, which concentrates 
rejected ions into a brine or high strength waste stream.  

• Side Stream Nutrient Removal – Nutrient loads from rejected wastewater (side 
stream) are often reintroduced into the treatment system accounting for 15 to 30% of 
the total load. Separating out the waste streams can improve the final effluent 
nutrient concentrations.  

Other Treatments/Actions Compliance Measures 
• Offsite Disposal - Contaminated soils, sludge, septage and contaminated groundwater 

removed from a site through excavation or pumping must be treated for onsite reuse 
or disposed of.  Soil is often excavated separated and treated based on the 
concentration of contamination.  Often, hazardous or near hazardous levels will be 
transported offsite for treatment or disposal. Depending on the locality of a site, 
treated groundwater may be disposed of into a sewer system, storm drain, to land or 

http://water.epa.gov/scitech/wastetech/upload/2003_09_30_mtb_final_rapidinfiltration.pdf


Staff Report for the Proposed WQO Update Amendment June 18, 2015 
Chapter 4 – CEQA  

4-20 

 

surface water. 

5.4.2 Analysis of Compliance Measures to Address the Dissolved Oxygen Water 
Quality Objective in Surface Waters 
The conceptual model for DO (Appendix D, Figure 1) specifically identifies the following 
activities as influencing the presence of DO in an aquatic system: agricultural practices, 
forestry practices, fossil fuel extraction and refinement practices, other mining practices, 
construction practices, residential and commercial practices, recreational practices, and 
industrial practices.  These activities have the potential to act as sources of: fire ash and 
smoke, animal wastes, mining wastes, septic system leachate, landfill leachate, fertilizers, 
vehicle emissions, industrial emissions, sewage treatment plant effluent, industrial effluent, 
storm water discharge, and other historic or existing sources.  In addition, these activities 
have the potential to alter environmental conditions in such way as to alter the natural 
cycle of DO availability.  For example, the installation of impoundments, alteration of land 
cover, alteration of the stream channel, increase in temperature, or increase in sediment 
delivery can impact the functioning of DO in an aquatic system.  Additionally, proactive 
restoration measures such as increasing the availability of channel forming material (e.g., 
large woody debris) in the stream channel, riparian zone, and floodplain are crucial to 
aquatic ecosystem function and recovery. 

As such, the conceptual model illustrates the importance of developing management 
measures designed to reduce the threat of: 

• Discharge of anthropogenic sources of nutrients, organic matter and 
water/wastewater low in DO, including the discharge of agricultural return flows; 

• Discharge of warm water to a waterbody, including the discharge of agricultural 
return flows;  

• Anthropogenic sources of erosion and sediment delivery; 
• Direct alteration of the stream channel, such as through gravel mining; 
• Disturbance to wetlands, the flood plain and riparian zone; 
• Anthropogenic alteration to the natural pattern and range of flows, including storm 

water management, groundwater protection, and control of water impoundment 
and withdrawal; and 

• Loss or alteration (e.g., reduction in flow or increase in temperature) of cold water 